P owooti|

K STATE OF MAINE ‘
DEPARTMENT OF ENVIRONMENTAL PROTECTION

JOHN ELIAS BALDACCI 7 . DAWN R. GALLAGHER
GOVERNOR COMMISSIONER
Mr. Gary Stetson . May 24, 2004

City of Old Town Water Pollution Contro] Facility
150 Brunswick Street :
Old Town, ME. 04468-1497

RE:  Maine Waste Discharge License (WDL) Application #W001635-5L-C-R
~ Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100471
Final Permit/License

Dear Gary: '

Enclosed please find a copy of your final MEPDES permit/WDL which was approved by the
Department of Environmental Protection. You must follow the conditions in the permit to satisfy
the requirements of law. Any discharge not receiving adequate treatment is in violation of State
[...]
QC standard A>90 C>80 >15/female A>90 [C>80 >2% increase  |A>89 C>79 >0.25
1ab control -
river water control
" eonc. 1( %)
conc. 2 ( o)
cone. 3 ( %) -
conc. 4 ( %)
conc. 5 ( %)
conc. 6 ( e) .
stat test used
placé * next to values statistically different from controls for trout show final wt and % iner for both controls

LC50/A-NQEL . C-NOEL LC50/A-NOEL C-NOEL - LC50/A-NOEL C-NOEL
toxicant /date ' '

limits (mg/l)
results (mg/l)

Report analytical chemistry on reverse side. WETRPFMF Mar 98



ANALYTICAL CHEMISTRY RESULTS
FRESHWATER TESTS

Alkalinity mg/L : ' mg/L,
Ammonia nitrogen i L ‘ ug/L
Specific conductance pmhos _ pmhos

* Total residual chlorine mg/L - B o mg/L
Total organic carbon mg/L mg/L
Total solids mg/L -mg/L
Total suspended solids mg/L ' mg/L
Total aluminum ' _ ug/L
Total cadmium U ug/L
Total calcium mg/L mg/L
Total chromium ug/L ) IR - pg/L
Total copper - ) pg/L
Total hardness mg/L ' ' mg/L
Total lead A i e/l
Total magnesium ug/L
Total nickel u pg/L
Total zinc . g/L ' pg/L
other ( pH ) S.U.” - : S.U.
other ( )

WETCHEMF ‘ Mar 98



ATTACHMENT B



(10721721 *A21) spx°smoyyos

"ON LINYdd SIAJdN / STAdTN

3

9¥0M1daQ ‘wnN s0Qg ‘Keme v.u.aoc Y9019 241 J1 1, © ST UMOYS 3q pinoys A11Anoe Y201 g MoN
"Aep yaea 10§ MOYJ [EI01 MOYS pinoys Kep suo ucy) a1out Jutise| swiolg “Kep 1ad suojed se paisy aq PInoYs TIep mogy | MoN
STV.LOL
114
4
X4
[44
1T
0z
61
i 8l
L1
91
Si
al
€l
cl
11
0l
6
8
] L
9
~ . $
|4
£
[4
{
. SAHONI SdHONI WYOULS
SYH SNOTIVD YHENNN YFEWNN HIINNN HFaNNN HIAANN YITANN YH'XVIW | TvLOL 40 ‘ON
NOLLYdNa MOTIYEAO | gLva | LNJAZT
LNIAH LNIAZ ‘NOLLVYOO1 ‘NOILYJ01 ‘NOLLYDO1 ‘NOLLYOO1 ‘NOLLYDO1 ‘NOLLYOO1 LavLs (olYe}
GIJALIALLOY MO0 ¥O (AVd ¥3d SNOT1YD) VLvd MO'Td V.vd diD3ud
‘JLvg ) ‘SHHONI NOLLV.LIJIDHYd TVLOL ATUVHA
‘A gINOIS ) YVEA ONILYOJIU

JONLSIA O ALITVJIDINNIN

 SHANTOA ANV ALIALLDV OSD
NOILOELOYd TYINTANOHIANY 4O INTALYVIAA ANIVIA




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: March 22, 2004

PERMIT NUMBER: ME0100471
LICENSE NUMBER: W001635-5L-C-R

NAME AND ADDRESS OF APPLICANT:

City of Old Town
150 Brunswick Street
Old Town, Maine 04468-1497

COUNTY: ‘ Penobscot County
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

298 Water Street
Old Town, Maine 04468-1947

RECEIVING WATER/CLASS[FICATI_ON: Penobscot River/Class B

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Gary Stetson, Superintendent
- (207) 827-3970

1. APPLICATION SUMMARY

Application: The applicant has applied to the Department for renewal of Department Waste
Discharge License (WDL) #W001635-5L-B-R which was issued on November 4, 1999 and is
due to expire on November 4, 2004. The 11/4/99 WDL authorized the discharge of up to a
monthly average flow of 1.70 million gallons per day (MGD) of secondary treated sanitary
waste waters from a municipal waste water treatment facility to the Penobscot River, Class B,
in Old Town, Maine. See Attachment A of this Fact Sheet for a location map. The 11/4/99
WDL also authorized the discharge of an unspecified quantity of untreated combined sanitary

- and storm water from three (3) combined sewer overflow (CSO) outfalls. Two CSO’s
discharge to the Penobscot River, Class B, and one CSO discharges to the Stillwater River,
Class C. It is noted the waste water treatment facility is currently being upgraded (scheduled
for completion in 2004) to mitigate CSO events. The upgrade will provide the facility with
the ability to provide primary treatment and disinfection for flows conveyed to the treatment
facility that exceed the capacity of the secondary treatment process.



MEO0100471 FACT SHEET Page 2 of 12

. W001635-5L-C-R

2. PERMIT SUMMARY

a. Regulatory: On January 12, 2001, the Department received authorization from the U.S.
Environmental Protection Agency (EPA ) to administer the National Pollutant Discharge
Elimination System (NPDES) permit program in Maine. From this point forward, the
program will be referenced as the Maine Pollutant Discharge Elimination System
(MEPDES) permit program that will utilize a permit number of #ME0100471 (same as
NPDES permit) as the primary reference number for the City of Old Town’s MEPDES
permit. NPDES permit #ME0100471 last issued by the EPA on
February 3, 2000 will be replaced by the final MEPDES permit upon issuance. Once
replaced, all terms and conditions of the NPDES become null and void.

b. Terms and Conditions - This permitting action is similar to the 11/4/99 WDL action in
that it is;

Secondary Treated Waste Waters:

1. Carrying forward the monthly average, weekly average and daily maximum
technology based concentration limits for biochemical oxygen demand (BODs) and
total suspended solids (TSS).

2. Carrying forward the monthly average and weekly average technology based mass
limitations for BOD and TSS based on the previous monthly average flow limitation
of 1.70 MGD due to potential non-attainment of dissolved oxygen standards in the
Penobscot River below the permittee’s waste water treatment facility. These limits are
applicable between June 1 — September 30 of each year.

3. Carrying forward the reporting requirement for the daily maximum mass loadings for
BODs and TSS.

4. Carrying forward the daily maximum technology based concentratlon limit for
settleable solids.

5. Carrying forward the seasonal (May 15 — September 30) monthly average and daily
maximum water quality based concentration limits for E. coli bacteria.

6. Carrying forward the daily maximum technology based concentration limit for total
residual chlorine.

7. Carrying forward the screening level whole effluent toxicity (WET) and chemical
specific (priority pollutant) testing.

This permitting action is different than the 11/4/99 WDL action in that it is;

Secondary Treated Waste Waters:

8. Increasing the monthly average flow limitation from 1.70 MGD to 3.5 MGD.



MEQ0100471 FACT SHEET Page 3 of 12
WO001635-5L-C-R

2. PERMIT SUMMARY (cont’d)

9. Establishing a requirenient for achieving a minimum of 85% removal for BOD5 and
TSS.

10. Revising the daily maximum technology based pH range limit from 6.0 - 8.5 standard
units to 6.0 — 9.0 standard units based on a new Department regulation.

11. Estabhshmg a seasonal (June 1 - Septernber 30) monitoring requirement for total
phosphorus.

12. Requiring the permittee to periodically update the Operation and Maintenance
(O&M) Plan and Wet Weather Management Plan for the waste water treatment
facility and pump stations.

Primary Treated Waste Waters:

13. Establishing a daily maximum water quality based limit for E. coli bacteria and a
daily maximum technology based limit for total residual chlorine.

14. Establishing monthly average and or daily maximum reporting requirements for flow,
surface overflow rates, number of discharge days per month and percent removal for
BODS5 and TSS.

c. History: The most current relevant regulatory actions include the following:

November 4, 1999 — The Department issued WDL renewal #W001635-5L-B-R for a five-
year term.

February 3, 2000 — The USEPA issued NPDES permit renewal #ME0100471 for a five-
year term.

May 23, 2000 - The Department administratively modified the 11/4/99 WDL by
establishing interim average and maximum limitations of 18.6 ng/L and 27.8 ng/L
respectively, for the discharge of mercury.

November 2000 - The City of Old Town completed a comprehensive facility evaluation
and CSO Master Plan for the waste water treatment facility. Both plans were rev1ewed
and approved by the Department on December 28, 2002.

January 20, 2004 — The City of Old Town submitted an application to the Department to
renew the WDL for the facility.



MEO0100471 'FACT SHEET Page 4 of 12
W001635-5L-C-R

2. PERMIT SUMMARY (cont’d)

d. Source Description: The Old Town waste water treatment facility commenced operations
in 1977. The facility receives sanitary waste water flows from residential and commercial
users in the City of Old Town (9,000 users) and from the Town of Milford
(=3,000 users). See Attachment A of this Fact Sheet for a location map. The permittee
has one significant commercial user contributing flow to the treatment facility, LaBree’s
Bakery. The sewer collection system is approximately 25 miles in length, has six pump
stations (four with on-site backup power and two served by a portable generator) and is
5% combined and 95% separated with three combined sewer overflow (CSO) points. Old
Town has developed a CSO Master Plan to eliminate the three CSO’s that were formally
approved by the Department on December 28, 2002. See Special Condition L., Combined
Sewer Overflows (CSO’s) of this permit. The waste water treatment facility is not
authorized to accept septage.

e. Waste Water Treatment: The Old Town facility provides a secondary level of treatment
via ten rotating biological contactors (RBC’s). See Attachment B of this Fact Sheet for a
schematic of the waste water treatment process. The City of Old Town began
construction on a major upgrade of the facility in calendar year 2002 and is scheduled for
substantial completion on or about the time of issuance of this permit. The primary
objective of the upgrade was to modernized the secondary treatment process at the
facility and provide the necessary infrastructure to mitigate CSO’s by providing a
treatment train to provide primary treatment (dedicated storm clarifier) and high rate
disinfection for flows that exceed a flow rate of 3,260 gallons per minute (4.7 MGD), the
peak hourly capacity of the secondary treatment process. Other major project components
included in the upgrade included new and expanded influent pumping facilities, a new
headworks building containing new screening and grit removal facilities, two new
primary clarifiers (each measuring 32 feet in diameter) modifications to the RBC
treatment process, upgrades to the two secondary clarifiers (each 50 feet in diameter),
upgrades to the disinfection system, new process control systems, and new electrical
systems. ‘

The primary treated and secondary treated waste waters are seasonally disinfected with
sodium hypo-chlorite in a separate chlorine contact chamber and the flows are measured
by an ultrasonic flow meter prior to being discharged to the Penobscot River via a high
density poly-ethylene (HDPE) pipe measuring 36 inches in diameter that extends out into
the river approximately 250 feet. The end of the outfall pipe is fitted with a diffuser
measuring 34 feet long with 20 6-inch diameter holes spaced 18 inches on-center. The
waste water treatment facility is designed for secondary treatment of an average daily
flow of 3.50 MGD and a peak hourly capacity of 4.7 MGD.



MEO0100471 FACT SHEET Page 5 of 12
WO001635-5L-C-R

3. CONDITIONS OF PERMITS

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for
discharges require application of best practicable treatment, be consistent with the U.S. Clean
Water Act, and ensure that the receiving waters attain the State water quality standards as-
described in Maine’s Surface Water Classification System. In addition, Maine'law, 38
M.R.S.A., Section 420, and Department Regulation Chapter 530.5, Surface Water Toxics
Control Program requires the regulation of toxic substances at the levels set forth for Federal
Water Quality Criteria as published by the U.S. Environmental Protection Agency pursuant
to the Clean Water Act.

4. RECEIVING WATER STANDARDS

Maine law, 38 M.R.S.A., Section 467(7)(A)(4) classifies the Penobscot River at the point of
discharge and downstream as a Class B waterway. Maine law, 38 M R S.A., Section 465(3)
describes standards for classification of Class B waters.

5. RECEIVING WATER CONDITIONS

The 2002 Integrated Water Quality Monitoring and Assessment Report, published by the
Department, often referred to as the 305b report, lists a 24.6-mile Class B segment of the Penobscot
River (Orson Island to Reed Brook) in a table entitled, Category 4B-1: Rivers And Streams Impaired
By Pollutants, Pollution Control Requirements Reasonably Expected To Result In Attainment. The
report indicates the 24.6-mile segment of river is not attaining the designated use of fishing
(consumption) due to the presence of dioxin in fish tissue. The “pollution control requirements
reasonably expected to result in attainment” referred to in the title of the table include the
installation of oxygen and chlorine dioxide bleaching sequences at the kraft mills in Lincoln and Old
Town.

In the summers of 1997 and 2001, the Department conducted ambient water quality sampling
on a 103-mile segment of the Penobscot River from Millinocket to Bucksport. In reports
entitled Penobscot River Modeling Report, Final, June 2000, and Penobscot River Data
Report May 2002, prepared by the Department indicates there may be Class B sections of the
river totaling 51 miles, failing to attain minimum dissolved oxygen standards. The segment
of the Penobscot River of concem regarding this permitting action is below the waste water
treatment facilities for the City of Old Town, Town of Veazie, City of Bangor and City of
Brewer. Dissolved oxygen standards may not be attained with the treatment plant flows and
loadings at actual levels of performance rather than at full permitted flows and loadings. The
Department is scheduled to perform a comprehensive evaluation of the data collected to date
and collect additional data if necessary to calibrate an existing model of the river in calendar
years 2004-2005. If the evaluation and modeling runs determine that at full permitted
discharge limits, the City of Old Town’s discharge is causing or contributing to the non-
attainment, this permit will be re-opened per Special Condition N, Reopening of Permit For
Modifications, to impose more stringent limitations to meet water quality standards. The
Department intends to keep the 51 miles of river suspected of not meeting applicable




MEO0100471 FACT SHEET- Page 6 of 12
W001635-5L-C-R

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
Secondary Treated I.i'fﬂuent

dissolved oxygen standards in categories entitled, Category 4-BI : Rivers And Streams
Impaired By Pollution Control Requirements Reasonably Expected To Result In Attainment
and Category 4-B2: Rivers And Streams With Combined Sewer Overflows And Current
Master Plans For Abatement in the 2004 305b report.

a. Flow: The monthly average flow limitation of 1.70 MGD in the previous licensing action
is being increased to 3.50 MGD in this permitting action. The new flow value was
developed after an engineering evaluation of the capacity of the secondary treatment
process when designing the secondary bypass treatment system. The 3.50 MGD value is
considered to be representative of flows at which the waste water treatment facility can
provided a secondary level of treatment (via concentration) for periods of time ranging

~ from a couple of days up to 30 days. ' '

b. Dilution Factors - The Department established applicable dilution factors for the
discharge in accordance with freshwater protocols established in Department Rule
Chapter 530.5, Surface Water Toxics Control Program, October 1994. With a WDL flow
limit of 3.50 MGD the dilution factors are as follows:

Acute: 1Q10=2,521 cfs'V = (2,521 cfs)(0.6464) + (3.50 MGD) = 466:1
(3.50 MGD)

Chronic: 7Q10 =2,795 cfs'? = (2,795 cfs)(0.6464) + (3.50 MGD) = 517:1
(3.50 MGD)

Harmonic Mean: = 8,404 cfs"= (8,404 cfs)(0.6464) + (3.50 MGD) = 1,553:1
(3.50 MGD)

Footnotes:

(1) It is noted the dilution factors are lower than the dilution factors calculated in the
previous licensing action as the 7Q10 and 1Q10 critical low flow values were
recalculated (lowered) in calendar year 2003 during the Department’s update of the
water quality model for the Penobscot River. In addition, the monthly average flow
limitation has increased from 1.70 MGD to 3.50 MGD.

c. Biochemical Oxygen Demand (BODS) & Total Suspended Solids (TSS): - The previous
licensing established technology based monthly and weekly average BODS5 and TSS best